620 EGS-E ADVENTURE <1997><EU><972675>

EXHAUST SYSTEM
27754
rechts / right
links / left
Pos Part Number Description Additional Text Quantity
0 58205089044 BRACKET R/S SILENCER ADV.'97 1.00
1 58205007000 EXHAUST PIPE L/S ADVENTURE '97 1.00
2 58205008000 EXHAUST PIPE R/S ADVENTURE '97 1.00
4 58205060000 INTERMEDIATE TUBE ADVENTURE'97 1.00
5 58205070000 SILENCER L/S "KTM A1" ADV.'97 1.00
6 58205071000 SILENCER R/S "KTM A1" ADV.'97 1.00
7 0797080003 TOOTHLOCK WASHER DIN6797-J 8,4 3.00
8 58305050100 HEAT PROTECTOR CHROME WHITE'94 1.00
9 0933080404 HH SCREW DIN0933-M 8X40 INOX 3.00
10 0125080003 washer DIN 125 A -8.4 6.00
11 51010086000 SELF LOCKING NUT M 6 COPPER 3.00
12 58405011000 HEAT PROTECTOR FRONT DUKE '96 1.00
14 58205016000 TENSION SPRING L=55MM ADV.'97 1.00
15 54309036000 RETURN SPRING L=38 MM 4.00
16 58305053001 CERAMIC LINE 1 METER 1.00
18 0902060083 Oval head screw ISO 7380 M 6X8 4.00
22 54305068100 damp. component silicone grey 4.00
23 54605069100 BUSHING 8MM F. EXHAUST SUPPORT 4.00




24 54310086000 7.00
25 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 1.00
26 0015080303 HH COLLAR SCREW M 8X30 WS=10 3.00
27 0107080203 AH OVAL H.SCREW DIN0170-M 8X20 4.00
28 0021080003 WASHER DIN9021-A 8,4 3.00
30 58205088044 BRACKET L/S SILENCER ADV.'97 1.00
32 56505069000 Spacer bushing 8.4X12X16 2.00




